

# **Test Report**

CUSTOMER: ATTENTION: Johanna Ackerman

Tags for Tots, LLC. 2924 Tiara Ln Evansville, IN 60515

### **Conclusion:**

<u>Tested Samples</u>	<u>Standard</u>	<u>Result</u>
Baby Gowns	16 CFR 1500 – Use and Abuse Testing	Pass
- Hat	16 CFR 1610 – Flammability	Pass
- Headband	CPSIA Section 103 – Tracking	Pass

SIGNED FOR THE COMPANY BY:

William M. Baumann Laboratory Director

The test results stated in this report relate only to the item(s) tested. This test report may not be reproduced except in full, without written approval of AM Testing & Services.

Tests identified with an asterisk (+) have been subcontracted.

Note 1: Baby Gown product is exempt from CPSIA Lead, CPSIA Heavy Metal – Section 8 and CSPA Cadmium. The product is made entirely of fabric material which is exempt from chemical testing. The CPSC has exempted: certain natural and manufactured fibers, such as cotton, wool, and polyester from testing due to their nature of not containing lead.

Revision 1 Note: Tracking label updated to a pass.



Report #: R19600-E Rev.1

Date: 11/11/2019

## **Technical Report**

Sample ID: Baby Gowns

Sample No.

1) Substrate, fabric – exempt

Item 1: 16 CFR 1500 – Use and Abuse Testing

Item 2: 16 CFR 1610 – Flammability

Item 3: CPSIA Section 103 – Tracking

Item 1: Results for Use and Abuse testing according to ASTM F963-17; 16 CFR 1500 are listed below

Sample ID: 19600-E (Newborn – 3 months)				
Test	Sharp Point (1500.48)	Sharp Edge (1500.49)	Small Part (1501)	
As Received	Pass	N/A	N/A	
After Impact (1500.53(b))	Pass	N/A	N/A	
After Bite (1500.5-(c))	N/A	N/A	N/A	
After Flexure (1500.5-(d))	N/A	N/A	N/A	
After Torque (1500.53(e))	Pass	N/A	N/A	
After Tension (1500.53(f))	Pass	N/A	N/A	
After Compression (1500.5-(g))	N/A	N/A	N/A	

NA = Not Applicable



Item 2: Results for testing according to 16 CFR 1610 Flammability of Clothing Textiles are below

Preliminary Characteristics		Preliminary Characteristics			
Length	Burn Characteristics	Time (s)	Length	Burn Characteristics	Time (s)
1	DNI	-	1	DNI	-
2	DNI	-	2	DNI	-
Width	Burn Characteristics	Time (s)	Width	Burn Characteristics	Time (s)
1	DNI	-	1	DNI	-
2	DNI	-	2	DNI	-

Type of Fabric Surface: ⊠ Plain □Raised ☑Face □Back

Final Test		Final Test After One Dry Cleaning/Laundering			
Length	Burn characteristics	Time (s)	Length	Burn characteristics	Time (s)
1	DNI	-	1	DNI	-
2	DNI	-	2	DNI	-
3	DNI	-	3	DNI	-
4	DNI	-	4	DNI	-
5	DNI	-	5	DNI	-
Average		-	Average		-

DNI= Did Not Ignite



## Item 3: Results for testing according to CPSIA Section 103 are listed below

Tracking label found on the packaging:

Requirement	Pass	Fail
Identification of Manufacturer or Private Labeler	$\boxtimes$	
Location of Production of Product (Name of the country, <i>and</i> city, state or administrative region, as appropriate)	$\boxtimes$	
Date of Production of Product	$\boxtimes$	
Cohort Information (including batch, run number or	$\boxtimes$	
other identifying characteristic)	Unable to ascertain	
Label Permanency	$\boxtimes$	
Legible		

Tracking label found on the product:

Requirement	Pass	Unable to ascertain
Identification of Manufacturer or Private Labeler	$\boxtimes$	
Location of Production of Product (Name of the country, and city, state or administrative region, as appropriate)		
Date of Production of Product		
Cohort Information (including batch, run number or other identifying characteristic)		$\boxtimes$
Label Permanency	$\boxtimes$	
Legible	$\boxtimes$	

Label Review: Country of Origin Marking 19 CFR 134			
	Notes: Made in China		



### **SAMPLE PHOTOS:**







Report #: R19600-E Rev.1

Date: 11/11/2019





Report #: R19600-E Rev.1

Date: 11/11/2019







\*\*\* END OF REPORT \*\*\*